Lake Havasu City Water Supply

A Small Fish in the Big Ocean of
Water Policy - At the Front Line of
Colorado River Shortages



SKETCH PAD B

T HAVE AGIASS COUDT.
OF YoUR LAKE MEAD 2007 TEREST YOu iﬂ

AD SHELIAVEAGIASS OF YR  AGIASS OFOIR
i A
YouR HNEST RECYGED 20187

...and lastly, how about a savory appetizer of bacon-wrapped Lake Havasu
quagga mussels smothered in cheese??




Presentation Outline

Lake Havasu City Water Diversion, Water &
Wastewater Treatment, and Reuse

Current Colorado River Basin Conditions

How Shortages will Affect LHC?



Horizontal Collector Well

26 mgpd Capacity = 98% of all
water for the city

16 feet
Diameter
Concrete
Caisson

Schematic of

Horizontal b L =
Collector __ __ ===+ Lateral Screens .
Well R -::_. N
e o P
~ NS
‘ \ ~ S
. - 200 feet

103 feet deep



Water Treatment Plant

Capacity — 26 mgpd

FeCl; - —>
coagulation
and As
removal

Chemical Feed
Tanks

Cascade Aerator

Biological Sand
Filter Beds

UV Disinfection

Decanted
& Water
Back to
Filter
Beds

48" Raw
Water Line
from HCW

Backwash
Flow

Chlorine Gas
Feed Station

Filter Backwash
Wastewater Holding
Tank

Thickening Clarifier

Thicken
Sludge Tank
and Pump

Office

L

Chlorine

Contact

Finished Water
Clearwell

Belt Filter
Press

Solids
Disposal

High Service Pump
Station—12 Pumps




Biological Filtration fo Manganese Removal

- Four filter bed basins that are 46' long x 31' wide x 18' deep carry seven feet deep of
sand containing filamentous bacteria, such as those in genera of Leptothrix, Gallionelle,

Crenothrix, Hyphomicrobium, Siderocapsacaes, Siderocystis, Metallagenium and

Pseudomonas manganoxid.

-The bacteria metabolize manganese and iron to separate those elements from the
water in the form of iron hydroxide and manganese dioxide, both that remain in the

filter media until the filter is backwashed.

- The microbes need no special nutrients added to the water to help them grow, but
need to have the water with a pH higher than 7.4 in order to best remove the

manganese.

- Colorado River water is above this mark and it is oxygenated, which keeps compounds

such as hydrogen sulfide and ammonia out of the water that could kill bacteria.

x —— ] — — " p— -
"R C e i .
“ e e

Solids

Assay

mg/kg
dry

As= 5,900
Ba= 860
Cr= 200
Co= 66
Cu= 89
Fe = 370,000
Mg= 3,600
Mn = 54,000
Ni = 70
Na= 1,000
Sr= 950
V = 1,000




Water Distribution & Return




Wastewater Treatment

Three total Plants — 2 are Standard Activated Sludge Aeration Plants and one
that includes an ultra (0.04pum) Membrane Bioreactor After Aeration.

— Screens
] . w
Untreated Bu'!dlng_
Wastewater "Soltds
Influent ]
Trash Bin
Filter Press

Reuse
Tank

/Y

Effluent Disposal to Irrigation

Users, ITP ponds and/or
Injection Wells

Flow Equalization
Basin

Aeration Basin

Flow Control

In 1| 1
Decanted
Water Flow Aeration
Basins
Digester
Tank Return
Activated l Wastewater
Sludge
O O O
» O O O
Membraneg
Vm\ O Basins O
—t O O O
Waste Activated o 0of|o
Sludge
uv
Vault —e -
Treated Wastewater Chemical
Feed

North
Regional
WWTP

Recently finished (2011)
wastewater expansion
program sewered ~85% of
the City. ~3.5MGD ave.



Reclaimed Water Reuse

Close to ¥ of Total Effluent Generated Goes to Irrigating 4 Golf
Courses and a handful of smaller irrigators (~2,000 ac-ft/year).

The Rest is Either Currently Percolated and is Considered Return
Flow to the River or is Injected into the Subsurface for Storage.

L 4
ey £t
-

F e e

S et RS T
. "/l Injection .I: o \ f 1

Yl Wellsi - oSl Al
The City is Planning to Expand its Reclaimed Water Reuse for
Irrigation to Replace at Least Another 1000 ac-ft of Colorado

River Used Today.




Current Lower Colorado River Basin
Conditions



Current Lakes Mead and Powell Volumes
as of 3-10-2015

Lake Mead Level and % Capacity Lake Powell Level and % Capacity
Capacity Current Capacity Current
Elevation: 1219.6’ ~1088’ Elevation: 3700’ 3592’

Volume: 26.12 Mac-ft 10.83 Mac-ft Capacity: 24.322 Mac-ft 11.01 Mac-ft

~41% full ~45% full

" 3592




CR Interim Guidelines for Shortages and Coordinated
Operations for Lakes Mead and Powell

Equalization of reservoir storage in Lake Mead and Lake Powell.

In effect to 2026 — negotiations to extend this strategy or develop a new plan will
begin much sooner.

Shortage declaration tiers if the August forecast of Lake Mead elevation reaches a
trigger elevation in January.

Lake Mead | Volume of Arizona’s Nevada’s Water Delivery
Shortage Trigger Total U.S. Entitlement Entitlement Reduction to
Stage Elevation Shortage with Shortage | with Shortage Mexico
(feet amsl) (ac-ft) (Mac-ft) (ac-ft) (ac-ft)*
Tier | 1075’ 333,000 2.48 287,000 50,000
Tier I 1050’ 417,000 2.40 283,000 75,000
Tier llI 1025’ 500,000 2.32 280,000 125,000

* Minute 319 with Mexico will expire at the end of 2017, if not extended to 2026.

If lake level falls below 1025 ft, then renegotiation with the Seven Basin states.




~ Central Arizona Project CR Shortage

| Declaration Probabilities
Shortages to Arizona

“Arizona Baseline”

Probability of Shortages to Arizona

T0%




Bureau of Reclamation March 2015 24-Month Study

Bureau of Reclamation Operation Plan For
Lake Mead - Most Probable Flows

Date Lake Mead Elevations
End of Month (feet amsl)
March 2015 1085.76 . .
April 2015 1079.80 Projected Lake Mead Elevations
May 2015 1075.51 1090
June 2015 1073.54
July 2015 1075.16
August 2015 1075.58 1085 5
September 2015 1075.69 -
October 2015 1077.25 £ /\
November 2015 1077.50 g 1080
December 2015 1081.14 g \ /
January 2016 1082.61 ¥1075
February 2016 1083.30 k:
March 2016 1079.17 \ /.‘
April 2016 1073.69 1070
May 2016 1069.31 v
June 2016 1067.16 1065 | | | | | | | |
‘JUIy 2015 1068.32 Dec-14 Apr-15 Jul-15 Oct-15 Jan-16 May-16 Aug-16 Nov-16 Mar-17
August 2016 1071.81
September 2016 1073.13
October 2016 1074.48
November 2016 1074.06
December 2016 1077.46

January 2017 1078.88



MRS S WwWW, ChIfc.noaa. gov/ imap/ imap.phpinterrace=snow
ap x
= [P0 Select

ce Gallery «

TERL WdlET SUPDTY WELDNTAT ADTI T, 1Tl WIS T . REead MoreE_
CBRFC presentation are posted here. Read More...

CBRFC Webinars are posted here. Read More._ Snow Conditions
th
Conditions Map o March 11t 2014
o . W_“(::)NI“{NG | ¢+ River Conditions

+ Snow Conditions

DC_heygnne

zot Data Updated: \Wed, 11 Mar 2015 17:40:01 - Help
0600

[7IShow  Hide Other Types
Mo Data
Mo Average
< 7000 ft
[ 7000-8000 ft
8000-9000 ft
9000-10000 ft
> 10000 ft

) percentiles
) percent Average
@ percent Median

” -'I -~ ‘I.
ol o RADO

s
sanBlre, /o

J 1 e g O Mo Data
i ; 4 & A|bL‘IqLIEI’E|LI8'-. W < 25%
2 W : . B 25-50%
5 S O 50-75%
g Eralel TNEW MEXICO O 75-90%
s desuaTiss i e @ 90-110%
. el . = o r '
SR o -k g ' 1 RS  110-125%
bt VT .S&CRl},MENTO B 125-150%
e ¢ W 150-175%
e Ai,ouga_\_r_r.qm s g B >i75%
i 3 ; o
LI it v -
: - : : P —— -'-&E_I SLECTI v Water Supply Forecasts
] e O A L I T T SR P T T
Lat: 37.6 Lng: -110.5, Zoom: 6 ¢ Peak Flood Probablity

+ Reservoir Conditions



T PR AN Y e E R R PRSERERa S Rt W BE P RRR BE PR e L R R R i e e
'S Contire g L] SN oI T T

©x @gConvert v [P0 Select

s &) Web Slice Gallery ~

TYERL VWATET SUPPIy VWEDITAEr AP T, 1 TaiT WS T. Rea More_
CBRFC presentation are posted here. Read More...

CBRFC Webinars are posted here. Read More... Water Supply COnditionS
March 11th 2014

Conditions Map Help
' f’ . WY OMING * River Conditions

¢ Snow Conditions
=
= Water Supply Forecasts

Official Forecast Date: 2015-3-1

Cheyenne
il ESP Run Date: 2015-03-11

Lok

Show  Hide Other Types

@ Official Percent Average
i) Official Percent Median
(7) ESP Percent Average

) ESP Percent Median

A< TOR

A T0-90%

A 90-110%

A 110-130%

& >130%

& Regulated
% No Forecast

fEas g -
e SV egag

i

Sahtf_a?Fe:}f 1 L5 Offices
£ i [¥lcerFc
~ ¥ OA!rI:-uquerque : DWGRFC
E Ry 4 [Tl aBrFC
= s - TNEW MEXICO
w*ffiﬁ‘vw.—;:-ﬁosnua Trea P, it g =
[B5 ey : G-y I Ve L . ¢ Peak Flood Probablity
4 T X U e
i f 5 :f;,-C RAMENTO » Reservoir Conditions
San by - ; {
Diego ; y -4 MOUEEAIN'S 3 ¢+ Weather Conditi
: Py : i eather Conditions
T g & =